
36

48

6
9

52

51
53

53
52

8

19
28

4

14

14

14

5

16

26

17
2

69

30

18
21

24 23

14
16

20

28 29
12 29

28

30

3

29

16

11

16

28

29

4547

17

16

24

14 23

14
16

1

37

31

43
41

42 42

44

46

16
42

38

16
39

36

33
33

34

21

18

32
35
36
37

43
43 41
41

20
35

19

51

66

65

51

62

25

22

16

68

70

25

14
16

14

61

62

52

53

10
64

7

56
52 57

54

55

15 62

62

60

62

5652
57

16
27 50

14

16

21
58

13

5963

49

49

53
51

52

67

14
14

71

72

37

40

40

rePAIr PArTS FOr MODeL 45-0418 ATV SNOw ThrOwer



37

reF QTY PArT NO. DeSCrIPTION
 1 1 65683 50" Snow thrower Housing
 2 1 71464 Drive Assembly
 3 1 63768 Impeller
 4 1 65685 Spiral Blades (LH)
 5 1 65684 Spiral Blades (RH)
 6 1 Drive Control Assembly

(See back page)
 7 1 65695 Skid Plate
 8 1 LH358SA-159655A Engine
 9 1 65697 Belt Guide Assembly
 10 1 66093 Actuator Bracket
 11 1 25942 Drive Output Shaft
 12 1 HA20185 #61 Woodruff Key
 13 2 715-0114 Spiral Roll Pin, 1/4 x 1-1/2"
 14 27 43081 Washer, 5/16" Standard
 15 4 43084 Hex Bolt, 5/16-18 x 1-3/4"
 16 28 47810 Nylock Nut, 5/16-18
 17 3 43182 Hex Bolt, 5/16-18 x 3/4"
 18 2 784-5618 Bearing Housing
 19 2 47615 Flange Bearing
  20 6 47630 Hex Bolt, 5/16-18 x 3/4" (Self)
 21 6 43086 Lock Washer, 5/16"
 22 1 25940 Scraper Plate
 23 2 24279 Skid Shoe
 24 4 43080 Carriage Bolt, 5/16-18 x 3/4"
 25 10 44326 Carriage Bolt, 5/16-18 x 1"
 26 1 25937 Gearbox Center Brace
 27 1 741-0309 Ball Bearing
 28 4 741-0493A Split Bearing, 3/4"
 29 4 736-0188 Washer, .76 x 1.49 x .06
 30 2 710-0890A Shear Bolt, 5/16-18 x 1-1/2"
 31 1 731-1379A Chute Adapter
 32 1 705-5226 Reinforcement Chute
 33 4 44950 Carriage Bolt, 1/4-20 x 3/4"
 34 1 40504 Elevator Bolt, 1/4-20 x 1"
 35 5 48015 Nylon Washer
 36 5 43088 Washer, 1/4" Standard

reF QTY PArT NO. DeSCrIPTION
 37 6 47189 Nylock Nut, 1/4-20
 38 1 731-1300C Lower Chute
 39 1 731-0921 Upper Chute
 40 5 750-0437 Pivot Bushing
 41 3 731-0851A Chute Keeper
 42 6 49395 Flange Hex Bolt, 1/4-20 x 1"
 43 6 47598 Washer Faced Nut, 1/4-20
 44 1 784-5594 Cable Bracket
 45 1 731-1313C Cable Guide
 46 1 710-0896 Washer Screw, 1/4-14 x .625
 47 1 43085 Hex Bolt, 5/16-18 x 1-1/2"
 48 1 25947 Engine Mounting Base
 49 6 43064 Lock Nut, 5/16-18
 50 1 05931 Bearing, Housing
 51 6 49681 Hex Bolt, 3/8-16 x 1"
 52 8 43003 Lock Washer, 3/8"
 53 6 43070 Washer, 3/8" Standard
 54 1 40230 Splined Pulley
 55 1 40236 Engine Pulley
 56 2 44377 Hex Bolt, 3/8-24 x 1"
 57 2 736-0247 Washer, .41 x 1.25 x .156
 58 3 710-0627 Hex Bolt, 5/16-24 x 3/4"
 59 1 40585 V-Belt
 60 1 25960 Engine Pulley Cover
 61 1 25961 Drive Cover
 62 5 48840 Washer Screw, 1/4-20 x 1/2"
 63 4 43001 Hex Bolt, 3/8-16 x 1"
 64 4 HA21362 Nylock Nut, 3/8-16
 65 1 HA23505 Clevis Pin, 1/2 x 2"
 66 1 43055 Hair Pin, 3/32 x 1.8"
 67 1 49777 Clutch Cable
 68 1 40649 Handle Bar Switch
 69 2 43840 Hex Bolt, 5/16-18 x 1-1/4"
 70 1 66282 Wiring Harness

71
     72

1
1

40235
43012

Module Assembly
Hex Bolt, 1/4-20 x 3/4"

rePAIr PArTS FOr MODeL 45-0418 ATV SNOw ThrOwer



38

29
19

31

57

57

4

4

18

71

72

73 44

49
48

44

50

46

5

46
53

53
20

20

53
53

54

20 53

55
53

41

41

52

2055 53 42

53
54

52

52
52

53

54

74

53 42 52

54

45

47

51

20

7

5
51

20 6

47

19

2020

20

53

53

43

54

69

66
67

20

8465
64

62

63

40

40

9

10

8

89 68 90

54

66 43
19

69

67
67

53
61

59

60

53

7

20 53

53
61

19

26
30

53
20

1

23

21

2
22

19

32

11

35 80
81 82

30

77

82
36

79

76

81

38
39

37

33
34

37

17

16

19

14

86

87

88

88

15

36
36

36 83
36

37

37
37

36

56 19

19

92

91

75

70

26 26

36

36
36

37
37

37
37

25

2627
27

24

85

12
73

20

71

78
54

13

54
71

20

46
44

49
48
44

45

50
46

85

73

58

30

55

28

30
3

rePAIr PArTS FOr MODeL 45-0418 ATV SNOw ThrOwer



39

reF QTY PArT NO. DeSCrIPTION
 1 1 65699 Crank Rod Support
 2 1 603-0302 Chute Tilt Bracket
 3 1 684-0061 Crank Chute Assembly
 4 2 784-5149 U-Joint Block
 5 2 66036 Caster Assembly
 6 1 66122 Wheel Lift Assembly
 7 2 49503 Wheel
 8 2 40366 Collar
 9 1 65025 Outer Mount Strut
 10 1 65024 Inner Mount Strut
 11 1 66283 Tethered Safety Switch
 12 1 65027 Strut Mount Assembly (LH)
 13 1 65026 Strut Mount Assembly (RH)
 14 2 65030 4" Strut Mount
 15 2 65028 5-1/2" Strut Mount
 16 2 65032 6-5/8" Strut Mount
 17 2 66068 6-5/8" Strut Mount
 18 2 43682 Carriage Bolt, 5/16-18 x 1-1/4"
 19 18 47810 Nylock Nut, 5/16-18
 20 21 712-3083 Nylock Nut, 1/2-13
 21 2 44215 Carriage Bolt, 5/16-18 x 1-3/4"
 22 2 44695 Bowed Washer, 1 x .32 x .06
 23 1 720-04039 Shift Knob
 24 1 731-1313C Cable Guide
 25 1 784-5604A Chute Tilt Handle
 26 11 43081 Washer, 5/16" Standard
 27 2 43064 Lock Nut, 5/16-18
 28 1 703-2735A Chute Crank Bracket
 29 1 24393 Chute Crank Bracket
 30 4 741-0475 Plastic Bushing, 3/8"
 31 1 25973 Crank Rod
 32 1 40244 Crank Rod Chute
 33 1 720-0201A Crank Knob
 34 2 44917 Palnut, 3/8"
 35 1 25639 Clutch Handle
 36 5 43054 Hex Bolt, 3/8-16 x 2"
 37 5 HA21362 Nylock Nut, 3/8-16
 38 1 43015 Hex Nut, 3/8-16
 39 1 HA19445 Deflector Lock Spring
 40 2 25921 Mounting Tube
 41 2 25963 Side Support Strap
 42 2 25932 Housing Anchor Strap
 43 4 43063 Hex Bolt, 5/16-18 x 1"
 44 4 49832 Bushing, 1"
 45 2 HA5074 Grease Fitting
 46 4 43601 Washer, 1.59 x 1 x .06
 47 2 49542 Spacer

reF QTY PArT NO. DeSCrIPTION
 48 2 736-0247 Washer, .41 x 1.25 x .156
 49 2 43001 Hex Bolt, 3/8-16 x 1"
 50 2 43003 Lock Washer, 3/8"
 51 2 49835 Hex Bolt, 1/2-13 x 6"
 52 6 43262 Lock Nut, 1/2-13
 53 29 R19172410 Washer, .5312 x 1.5 x .1345
 54 12 HA180183 Hex Bolt, 1/2-13 x 2-1/4"
 55 3 43020 Hex Bolt, 1/2-13 x 1-1/2"
 56 4 43084 Hex Bolt, 5/16-18 x 1-3/4"
 57 4 43850 Roll Pin, 1/8 x 5/8"
 58 2 44326 Carriage Bolt, 5/16-18 x 1"
 59 1 25922 Rear Frame Tube
 60 1 25923 Push Channel
 61 4 46526 Hex Bolt, 1/2-13 x 3-1/2"
 62 1 49362 Hex Bolt, 3/4-10 x 7-1/2"
 63 4 711-0469 Spacer, .75 x 1.25 x .5
 64 1 25377 Spacer, .81 x 1.25 x 1.5
 65 1 48911 Nylock Nut, 3/4-10
 66 2 26228 Lift Retainer
 67 4 47630 Hex Bolt, 5/16-18 x 3/4" (Thd.)
 68 2 26424 Spacer
 69 2 25928 Anchor Bracket
 70 1 26038 Support Strap
 71 3 49932 Clevis Pin, 1/2" x 3"
 72 2 45133 Spacer, .5 x 1 x .59
 73 3 43055 Hair Pin, 3/32 x 1.8
 74 1 40571 Linear Actuator
 75 2 46782 Hex Bolt, 5/16-18 x 3"
 76 1 45084 On-Off Switch
 77 2 45048 Hex Nut, 15/32-32
 78 2 40354 Chute Control Cable
 79 1 49777 Clutch Cable
 80 1 25944 Cable Strap
 81 2 43982 Clevis Pin, 1/4 x 5/8"
 82 2 HA3090 Hair Cotter Pin, .08 x 1-1/8"
 83 2 43085 Hex Bolt, 5/16-18 x 1-1/2"
 84 1 40656 Rear Frame Tube (Straight)
 85 2 25382 Upper Clamp Bracket
 86 1 25384 Clamp Bracket, 4"
 87 2 25385 Clamp Bracket, 5-1/2"
 88 2 25388 Clamp Bracket, 6-5/8"
 89 2 47024 Hex Bolt, 1/2" x 4-1/2"
 90 2 26422 Stabilizer Bracket
 91 1 26423 Guide Plate
 92 1 26421 Guide Bracket

rePAIr PArTS FOr MODeL 45-0418 ATV SNOw ThrOwer



10

15

16
15

4
5

6
5

7

9
2 15

15

14

5
13

30

28

20

25

23

8
19

24

26
3

22

29
5

17

18
27

12

11

20
1

15

21

21
22

15 22
15

22

8

29

31

reF QTY PArT NO. DeSCrIPTION
 1 1 65688 Drive Control Plate
 2 1 65689 Idler Arm
 3 1 24286 Spacer, .38 x .75 x 1
 4 1 HA180132 Hex Bolt, 3/8-16 x 2-1/4"
 5 4 43070 Washer, 3/8" Standard
 6 1 47607 Torsion Spring
 7 1 1509-90 Hex Bolt, 1/4-20 x 1-1/4"
 8 2 43178 Hex Nut, 1/4-20
 9 1 HA11496 Idler Pulley
 10 1 41576 Hex Bolt, 3/8-16 x 1-3/4"
 11 1 43015 Hex Nut, 3/8-16
 12 1 43768 Hex Bolt, 3/8-16 x 1-1/2" (full thd.)
 13 1 25946 Brake Release Strap
 14 1 712-3008 Hex Jam Nut, 3/8-16
 15 7 43082 Hex Lock Nut, 3/8-16
 16 1 25944 Cable Strap

reF QTY PArT NO. DeSCrIPTION
 17 1 65690 Belt Brake Assembly
 18 1 49155 Brake Trunnion
 19 1 HA20186 Idler Spring
 20 2 40232 Belt Guide Rod
 21 2 40233 Spring
 22 4 43013 Lock Nut, 1/4-20
 23 1 46699 Hex Bolt, 1/4-20 x 2"
 24 1 HA23199 Interlock Switch
 25 2 C-9M5732 Pop Rivet, 3/16
 26 1 23625 Spacer, .38 x .62 x .27
 27 1 47605 Washer, .411 x 1  x .03
 28 1 44125 Washer, .625 x 1 x .03
 29 2 43062 Hex Bolt, 3/8-16 x 1-1/2"
 30 1 43001 Hex Bolt, 3/8-16 x 1"
 31 2 40741 Harness

rePAIr PArTS FOr MODeL 45-0418 ATV SNOw ThrOwer

 the fastest way to purchase parts www.speedepart.com 

rePAIr PArTS
Agri-Fab, Inc.

809 South Hamilton
Sullivan, IL. 61951

217-728-8388
www.agri-fab.com


